
S T A T E  O F  M A I N E  
DEP A R T M EN T  OF  EN VI R ON M EN T A L  PR OT EC T I ON 

 
 
 

 JANET T. MILLS MELANIE LOYZIM 

 GOVERNOR COMMISSIONER 

 

AUGUSTA BANGOR PORTLAND PRESQUE ISLE 
17 STATE HOUSE STATION 106 HOGAN ROAD, SUITE 6 312 CANCO ROAD 1235 CENTRAL DRIVE, SKYWAY PARK 
AUGUSTA, MAINE 04333-0017 BANGOR, MAINE 04401 PORTLAND, MAINE 04103 PRESQUE ISLE, MAINE 04769 
(207) 287-7688 FAX: (207) 287-7826 (207) 941-4570 FAX: (207) 941-4584 (207) 822-6300 FAX: (207) 822-6303 (207) 764-0477 FAX: (207) 760-3143 

 
web site: www.maine.gov/dep 

 

February 18, 2026 
 

Ms. Charlene Poulin               Mr. Eric Dudley 
Portland Water District             City of Westbrook 
P.O. Box 3553                2 York St. 
[...]
part 403.12(i) and 06-096 C.M.R. ch. 528(12)(i).  The annual report [ICIS code 53199] 
must be consistent with the format described in the “MEPDES Permit Requirements 
For Industrial Pretreatment Annual Report” form included as Attachment C of this 
permit and must be submitted no later than December 1 of each calendar year.  
Reports with reporting year ending after 31 December 2025 and with a due date on or 
after 1 March 2026, must be done electronically as NetDMR attachments and/or 
using EPA’s NPDES Electronic Reporting Tool (“NeT”), which will be accessible 
through EPA’s Central Data Exchange at https://cdx.epa.gov/. 

 
Other requests, reports and notices that should continue to be submitted directly to the 
Pretreatment Coordinator in Maine Department of Environmental Protection Water 
Bureau include: 
 
(1) Pretreatment Reports Reassessment of Technically Based Industrial Discharge 
Limits Form,  
(2) Revisions to Industrial Discharge Limits,  
(3) Report describing Pretreatment Program activities, and  
(4) Proposed changes to a Pretreatment Program 

 
f. The PWD must obtain approval from the Department prior to making any significant 

changes to the industrial pretreatment program in accordance with federal regulation 
found at 40 C.F.R. part 403.18(c) and 06-096 C.M.R. ch. 528(18).   

 
g. The PWD must assure that applicable National Categorical Pretreatment Standards 

are met by all categorical industrial users of the POTW.  These standards are 
published in the federal regulations found at 40 C.F.R. parts 405 through 471. 

 
h. The PWD must modify its pretreatment program to conform to all changes in the 

federal regulations and State rules that pertain to the implementation and enforcement 
of the industrial pretreatment program.  Within 180 days of the effective date of this 

https://cdx.epa.gov/


ME0100846 PROPOSED PERMIT Page 22 of 22 
W001510-6D-J-R 

permit [ICIS code 50799], the PWD must provide the Department in writing, 
proposed changes to the PWD's pretreatment program deemed necessary to assure 
conformity with current federal regulations and State rules.  At a minimum, the 
permittee must address in its written submission the following areas:  (1) 
Enforcement response plan; (2) revised sewer use ordinances; and (3) slug control 
evaluations.  The PWD will implement these proposed changes pending the 
Department’s approval under federal regulation 40 C.F.R. part 403.18 and 06-096 
C.M.R. ch. 528(18).  This submission is separate and distinct from any local limits 
analysis submission described in section 1(a) above. 

 
M. REOPENING OF PERMIT FOR MODIFICATION 
 

In accordance with 38 M.R.S. § 414-A(5) and upon evaluation of the test results in the 
Special Conditions of this permitting action, new site specific information, or any other 
pertinent test results or information obtained during the term of this permit, the Department 
may, at anytime and with notice to the permittee, modify this permit to: 1) include effluent 
limits necessary to control specific pollutants or whole effluent toxicity where there is a 
reasonable potential that the effluent may cause water quality criteria to be exceeded; (2) 
require additional monitoring if results on file are inconclusive; or (3) change monitoring 
requirements or limitations based on new information. 

 
N. SEVERABILITY 

 
In the event that any provision, or part thereof, of this permit is declared to be unlawful by a 
reviewing court, the remainder of the permit will remain in full force and effect, and must be 
construed and enforced in all aspects as if such unlawful provision, or part thereof, had been 
omitted, unless otherwise ordered by the court. 



 

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
AND 

MAINE WASTE DISCHARGE LICENSE 
 

February 18, 2026 
 

PERMIT NUMBER:   ME0100846 
LICENSE NUMBER:   W001510-6D-J-R 
 
NAME AND ADDRESS OF APPLICANTS: 
 

PORTLAND WATER DISTRICT 
Westbrook Wastewater Facility 

P.O. Box 3553 
Portland, Maine 04104-3553 

 
CITY OF WESTBROOK 

2 York Street 
Westbrook, Maine 04092 

 
COUNTY:    Cumberland County 
 
NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

 
Westbrook Wastewater Treatment Facility 

Park Road 
Westbrook, Maine 04102 

 
RECEIVING WATER AND CLASSIFICATION: Presumpscot River, Class C 
        
COGNIZANT OFFICIAL AND TELEPHONE NUMBER:  

 
PORTLAND WATER DISTRICT 

 
Ms. Charlene Poulin 

Director of Wastewater Services 
(207) 774-5961 x3105 

cpoulin@pwd.org 
  

CITY OF WESTBROOK 
 

Mr. Eric Dudley P.E. 
Director of Engineering and Public Services 

(207) 854-0660 x3001 
edudley@westbrook.me.us 

 

mailto:sfirmin@pwd.org
mailto:edudley@westbrook.me.us


ME0100846 PROPOSED FACT SHEET Page 2 of 22 
W001510-6D-J-R 
 
1. APPLICATION SUMMARY 
 

a. Application: On October 6, 2022, the Department accepted as complete for processing an 
application from the Portland Water District and City of Westbrook for renewal of combination 
Waste Discharge License (WDL) W001510-6D-I-R / Maine Pollutant Discharge Elimination 
System (MEPDES) permit ME0100846, which was issued by the Department on July 6, 2017 
for a five-year term.  The July 6, 2017 permit authorized the discharge of an unspecified 
quantity of flow [plant design capacity is a monthly average of 4.54 million gallons per day 
(MGD)] of secondary treated waste water from a municipal waste water treatment facility and 
an unspecified quantity of untreated storm water and sanitary waste water from five (5) 
combined sewer overflow (CSO) outfalls to the Presumpscot River, Class C, in Westbrook, 
Maine. 

 
b. Source Description: The PWD treats domestic and commercial sanitary wastewater generated 

by approximately 31,000 customers from the City of Westbrook, the Town of Gorham, a 
southern section of the Town of Windham, and industrial waste from the following categorical 
industrial users: Silvex (approximately 43,000 gpd of metal finishing wastewater pretreated via 
hydroxide precipitation), Irwin (approximately 3,660 gpd of mop water, parts washer rinse, and 
air compressor blow down which is treated through an ultrafiltration system, combined with 
some volume of non-process basement groundwater, treated through an oil/water separator), 
Southern Maine Industries (approximately 324 gpd batch discharge of metal finishing 
wastewater treated via hydroxide precipitation), Calpine, a gas-powered steam electricity 
generating facility (approximately 230,000 gpd of cooling tower and chiller blowdown with an 
oily waste separator) and Schlotterbeck and Foss (approximately 41,000 gpd of wastewater 
generated from food preparation, processing and packaging treated through an oil and grease 
separator). In addition, two non-discharge categorical metal finishers are connected to the 
system - D&G Machine in Westbrook and MEGA Industries of Gorham. Both of these 
industries discharge domestic waste only but are permitted and part of the IPT program due to 
their categorical status. The PWD also receives pretreated or untreated wastewater from three 
industrial laundries, a newspaper printing facility, a research and development laboratory, a 
brewery and the Maine Correctional Center (prison).  See Attachment A of this fact sheet for a 
map of the location of the outfall. 

 
In Westbrook, the PWD maintains five CSOs, approximately 25,000 feet of interceptor lines, 
and 17,500 feet of force main from three pump stations, all with on-site back-up power. In 
Gorham, there is approximately 111,982 feet of collection system, approximately 27,552 feet 
of interceptor line and 31,000 feet of force main from eleven pump stations. Eight of the eleven 
pump stations have on-site back-up power while the remaining stations are set up to accept 
power from portable generators or portable pumps owned and operated by the PWD. There are 
no CSOs located in the Town of Gorham. The Gorham/Windham section includes seven pump 
stations (five with back-up power), 17,300 feet of interceptors and 15,000 feet of force mains. 
 
The permittee prepared the original CSO Master Plan back in 1993 and subsequently revised 
the plan and abatement schedule in 1996, 1999, 2008 and 2010.  See Special Condition L, 
Conditions For Combined Sewer Overflow, of this permit for the most current milestones to be 
completed in accordance with the most current updated CSO Master Plan approved by the 



ME0100846 PROPOSED FACT SHEET Page 3 of 22 
W001510-6D-J-R 
 

Department as well as the August 2, 2016, Administrative Consent Agreement between the 
Department and the PWD.  
 
The PWD is authorized to treat up to 22,700 gallons per day (gpd) of transported wastes. The 
PWD submitted an updated Transported Waste Management Plan as part of their 2016 
application for renewal as required in Standards for the Addition of Transported Wastes to 
Wastewater Treatment Facilities, 06-096 C.M.R. ch. 555 (effective March 9, 2009). Also see 
Special Condition J, Disposal of Transported Wastes In Wastewater Treatment Facility of 
this permit. 

 
c. Wastewater Treatment: The PWD owns and operates a facility that provides a secondary level 

of treatment via two separate aeration basins followed by two clarifiers that measure 90 feet in 
diameter. Sludge dewatering is accomplished by means of a sludge thickener and secondary 
technology capable of attaining 18-22% solids.  Screenings are removed at the two feeder 
pump stations (East Bridge and Cottage Place) by means of an automatic climbing rake.  
Screenings are then processed through a wash press to remove biologics and the screenings are 
bagged for disposal.  Grit is removed from the aeration basin anoxic zone as needed.  
Dewatered sludge is hauled to a landfill.  Secondary effluent is chlorinated in contact tanks and 
dechlorinated prior to being discharged to the Presumpscot River through a reinforced concrete 
outfall pipe measuring 42 inches in diameter with a diffuser.  The diffuser consists of fourteen 
equally spaced risers with ports measuring 6 inches in diameter to enhance rapid and complete 
mixing of the discharged effluent with the receiving waters.  The diffuser is checked semi-
annually to ensure ports are clear.  See Attachment B of this Fact Sheet for a schematic of the 
wastewater treatment facility. 

 
2. PERMIT SUMMARY 

 
a. Terms and conditions 
 

This permitting action is carrying forward all the terms and conditions from the previous 
permitting action and it is: 

 
1. Establishing the daily maximum E. coli limit of 236 MPN or CFU/ 100 mL on a year-

round basis. 
 

2. Establishing ambient Total Phosphorus monitoring and report only mass and concentration 
limits for the sampling season June 1st through September 30th. 
 

 
b. History: This section provides a summary of significant permitting actions and milestones that 

have been completed for the permittee’s facility. 
 

September 9, 1988 - The Department issued license renewal WDL #W001510-46-A-R for a 
five-year term. 
 
September 23, 1985 - The Department issued license renewal WDL #W001510-46-A-A for a 
five-year term. 



ME0100846 PROPOSED FACT SHEET Page 4 of 22 
W001510-6D-J-R 
 

 
September 28, 1993 – The U.S. Environmental Protection Agency (EPA) issued National 
Pollutant Discharge Elimination System (NPDES) permit #ME0100846 for a five-year term. 
 
May 28, 1996 – The Department issued WDL #W001510-46-B-R for a five-year term. 
 
November 30, 1998 – The EPA approved a Total Maximum Daily Load (TMDL) report 
prepared by the Department for the lower Presumpscot River. 

 
January 24, 2000 – The Department administratively modified WDL #W001510-46-B-R by 
issuing a letter to the PWD requiring year-round disinfection beginning September 30, 2000. 
This action was necessary in that the State’s Department of Marine Resources (Maine DMR) 
had water quality information that indicated that the City of Westbrook’s and Town of 
Falmouth’s waste water treatment facilities were likely causing elevated bacteria levels in 
Mackworth Cove. As a result, the shellfish growing and winter harvesting area in Mackworth 
Cove were closed. Year-round disinfection resulted in Maine DMR re-opening the growing and 
harvesting area. 
 
May 23, 2000 – The Department administratively modified WDL #W001510-46-B-R by 
establishing interim average and maximum concentration limits for mercury. 
 
August 15, 2000 - The Department issued license WDL #W001510-68-C-N for a five-year 
term. This added the references for the Section 401 Water Quality Certification to the permit. 
 
December 21, 2001 – The Department issued combination MEPDES permit #ME0100846/ 
WDL #W001510-5L-C-R, for a five-year term. Issuance of the MEPDES permit resulted in the 
NPDES permit last issued by the EPA on 9/28/93 being superseded which nullified the terms 
and conditions contained therein. 
 
December 22, 2006 – The Department issued combination MEPDES permit #ME0100846/ 
WDL #W001510-5L-D-R for a five-year term. 
 
September 2, 2011 – The permittee submitted a timely application for renewal of combination 
MEPDES permit #ME0100846/ WDL #W001510-5L-C-R. The Department accepted the 
application as complete on September 6, 2011 and assigned WDL#W001510-6D-E-R. 
 
February 6, 2012 – The Department issued minor revision MEPDES permit 
#ME0100846/ WDL #W001510-6D-F-M that reduced the monitoring frequency for total 
mercury from 4/Year to 1/Year. 
 
March 6, 2012 – The Department issued MEPDES permit renewal #ME0100846/ WDL 
#W001510-6D-E-R for a five-year term. 

 
December 4, 2012 – The Department issued minor revision MEPDES permit 
#ME0100846/ WDL #W001510-6D-G-M, that increased the quantity of transported 
waste the facility is allowed to receive and treat from 10,000 gallons per day (gpd) to 



ME0100846 PROPOSED FACT SHEET Page 5 of 22 
W001510-6D-J-R 
 

22,700 gpd. This represents 0.5% of the design capacity of the wastewater treatment 
facility. 

 
September 11, 2013 – The Department issued minor revision MEPDES permit 
#ME0100846/ WDL #W001510-6D-H-M that eliminated the numeric water quality-
based limitations for inorganic arsenic given an updated statistical evaluation of arsenic 
data on file at the Department indicated the discharge no longer had a reasonable 
potential to exceed the human health ambient water quality criteria for inorganic arsenic. 
 
August 2, 2016 – The Department and PWD entered into an Administrative Consent 
Agreement to resolve violations of the MEPDES permit. 
 
January 12, 2017 - The PWD and the City of Westbrook submitted a timely and 
complete joint application to the Department to renew #ME0100846/ WDL #W001510-
6D-E-R.  The Department accepted the application as complete on January 12, 2017 and 
assigned WDL#W001510-6D-I-R. 
 
July 6, 2017 - The Department issued MEPDES permit renewal #ME0100846/ WDL 
#W001510-6D-I-R for a five-year term. 
 
September 27, 2022 - The PWD and the City of Westbrook submitted a complete joint 
application to the Department to renew #ME0100846/ WDL #W001510-6D-I-R. The 
Department accepted the application as complete on October 6, 2022 and assigned 
WDL#W001510-6D-J-R. 
 

3. CONDITIONS OF PERMITS 
 

Conditions of licenses, 38 M.R.S. §414-A, requires that the effluent limitations prescribed for 
discharges, including, but not limited to, effluent toxicity, require application of best practicable 
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters 
attain the State water quality standards as described in Maine's Surface Water Classification 
System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. §420 and Department 
rule Surface Water Toxics Control Program, 06-096 C.M.R. ch. 530, require the regulation of toxic 
substances not to exceed levels set forth in Surface Water Quality Criteria for Toxic Pollutants, 06-
096 C.M.R. ch. 584 (last amended February 16, 2020), and that ensure safe levels for the discharge 
of toxic pollutants such that existing and designated uses of surface waters are maintained and 